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Summary of Instrumented Impact Test Results:

Sample ID Thickness Maximum Energy to Total Energy | Total Energy | NTT Energy NTT Total Time to Deflection to
(mm) Load (KN)/ Maximum (Joule) (Ft. Lbs) to Max Load Energy Maximum Maximum
Ib Load (Joule/mm) (Joule/mm) Load (msec) Load (mm)
(Joule / Ft-lbs)
ECOTEX
Recycle 4.8633 4.68/1052.1 21.74/16.09 41.0201 30.354 4.4672 8.4332 2.5585 8.4266
Panels

US LINER COMPANY. Tests conducted August 2011.




